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Product name: Decorated fire retardant coating ZOAN-100
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Decqrated fire retardant m ZOAN-100
coating
ZHUOAN Test category Type testes
ZHUOAN Production date 2017.08.08
ZHUOAN Sampling agent /
/ Sampling place /
paint: 10kg*2 pail,
componentA: emulsion, Sampling date /
componentB: fire retardant
Intact Date of Accepted  2017.12.04

GB 12441-2005<Decorated fire retardant coating>
CNCA-C18-02:2014<Mandatory product certification implementation rules of
fireproof materials> CCCF HZFH-01 <Mandatory product certification
implementation rules of fireproof materials>

All applicable items

The product provided by SI CHUAN ZHUOAN NEW MATERALS
TECHNOLOGY CO. LTD is qualified as per the testing criteria GB 12441-
2005<Decorated fire retardant coating>, CNCA-C18-02:2014<Mandatory
product certification implementation rules of fireproof materials>, CCCF
HZFH-01<Implementation rules for mandatory product certification Fire
protection product fireproof materials>
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National quality testing and supervision center of construction fireproof materials
Summary of Testing results
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Ne: 2017701134 | RAR W2N ] Standard clause Test
]?t; SE WA GEERE GREE | BeaR = | No Test Item number Standard request result Conclusion
j Fire resistant time, | GB 12441-2005
1 |EMENE, min |GB 12441-2005 A 215 [ 7 Aty * | min Appendix A 215 21 Qualified
B » I T ) i Atk 1 Flame propagation UGB 12441-2005
2 | AIBIRREL G GB 12441-2005 BifRe v S [ ) ratio \ppendix B <25 11 Qualified
I (EMML, ¢ |6B 12441-2005 HISkC <50 3.4 & LB 12441-2005
. | < __li — 3 Quality loss, g Appendix C =5.0 1.4 Qualified
4 AR, on' |68 12041-2008 Hiske =5 | 13 ar | 6B 12441-2005
i ;‘; . KR WE |Ron 8 o _“‘l 9 Carbide volume, cm® Appendix € =25 13 Qualified
5 [EEBEPATRT |68 12441-2005 5.5 ERHONS (B No lumps,
No lumps. uniform uni form
- < & : oy . <
6 [BE, un 68 1244120055, 6 i ¥ . 5 Appreance (B 12441-2005 5.5 | liquid liquid | Qualified
"F=5 1 6 Fineness, um (B 12441-2005 5.6 | <90 80 Qualiflied
. O 1 am
7 [FiRaE, b (TR L2008 . 4 =T <2 7 Surface day timess 1
o 1 — T Dryving time, h (B 12441-2005 5. 7 Hard dry times2 2 Qualified
|5 (BN, ® GB 12441-2005 5 B <3 i
=i : B i 4 Adhesive force, rate W 12441-2005 5.8 | =3 2 tualified
9 | T, o {cB 12441-2005 5 9 <3 | ! LG
By = SRR o T AR A R Flexibility, mm (B 12441-2005 5.9 | <3 ! Qualified
10 |BAE, o |88 12441-200 4 e
1 g 4l (8 12441-2005
e PR [GB il SBeE & 4y i;h#—%ﬁﬁ HaEw o 1 10 Impact resistance, cm 5 10 z20 40 Qualified
! | - sl OO L. ] GB 124412005 film No wrinkles, No | Meet ihe
1, 2 [ RtEan . S V35008 Idéhﬁ'ﬁﬁgﬁ ' maEE P ' 11 Waterproof, h 511 Flaking within 24h demand (:}nalif'l ed
i} H. R | | | GB 12441-2005 film No wrinkles, No | Meet the
12 Humidity resistance 5.12 Flaking within 48h demand Qualified
B o094 R (0 F B U,5 e,
bt 3 ‘ Remar
ks expanded uncertainty of fineness test result 5
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Manufacturer

ST CHUAN ZHJOAN NEW MATERALS TECHNOLOGY CO., LTD

Adress

Chongzhou economic development zone, Chengdu, Sichuan provinee

Post code

621000

Contact phone

13547974320 Fax 028-87022290

Product description:

The sampels construction usage meet the demand:

GB 124411-2005 Appendix A(big panel method) and GB 12441-2005 Appendix B(Tunnel
method), usage is 500g/'m

GB 12441-2005 Appendix C (Chamber method), usage is 250g:/ nr

lest place: Yuzui

Lest site, Dujiangyan cityv. Sichuan province
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~REE . Product picture
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RIS D8 - 70100 Product name: Decorated fire retardant coating
ERE PSRN RARLE Model: ZOAN-100
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Manufacturer:S| CHUAN ZHUOAN NEW MATERALS TECHNOLOGY CO. LTD

-+ Key technology
1. Ingredient(key raw material parameter)
Wax emulsion : solid content 34.5%-35.5%
N-P macromolecule fire retardant: P>24%. N=215.5%
2. Feeding-Stir-Detection-Weigh-Barrelling
. Product character
Appreance: uniform liquid after stiring
Color: Transparent
RIS . IS TEPETHARTE RS, (UTEE) /. Consistency check conclusion: meet the demand

N, —HMEREL: F8

Test place: Yuzui test site, Dujiangyan city, Sichuan province



